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Manufacture Supervision Inspection Certificate for Special Equipment
= D
(Gas Cylinders)
WETYS (Certificate Number): PZJ2023BA0225
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Manufacturer
FE VP AT PN—
: . & RS S _
Manufactiiieﬁlcen81ng A2, C3. Bl. B4 Manufacture License No. TS2233580-2027
FE TR - vy e A 710274
Product Name AR A Product specification TUBE1-719-3740-20 I
R R .
Batch No 23107 Quantity 30 A
7 SR AR _
Standard Q/LNQ 002-2020
s e HREYT W5 Bk A Bbf / N N=Nraf=]
.ﬁﬁﬁﬁ_ %&mm%%ﬁﬁ&ﬁﬁﬁa %m%? TUBE1-719-V-20 [ 02
design organization &) Drawing Number
Wit H il 1& 5 13 )
Date of design 20214F03 A Date of Manufacturing 2023407
s - BRI = RS
. 001-030 . 002
Serial No. Sample Gas Cylinders No.
AEFET H %S

Un~including the -
numbers as below

U (BMRERERBEL) WRE, TR0 RIWSEE N ERE, ZoMiede (SURTEEAN
) (1S 23-2021) TR, HERIER, ATz BB REg i F BERIRE.

According to {Regulations on Safety Supervision of Special Equipment® , this batch of products has
been supervised and inspected and its safety performance conforms to {Supervision Regulation on Safety
technology for Gas Cylinders) (TSG 23-2021) , the certificate is issued and TS stamp is marked on the
shoulder of the products.

B3 A B2 (Inspector) : H#A (DATE) :  _2023-07-20 T_Sy

¥ K Geviewer), St 7] A8 0ATE] - 2023-07-20

it #E (Approver) ; fﬁf%5<1(l¢ H #A (DATE) +2023-+07=20

WERIOH: Wi RR R R S0 T bt
Supervisory Inspection Institute: Zhejiang Academy of Special Equipment Science
IR £ &)
(Inspection and Testing Stamp)
MBS 5. TST110448-2025
Approved Certificate No. TS7110448-2025
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Note: This certificate in triplicate, one save in Supervisory Inspection Institute, one save in
manufacturer, and one send to user with Ex—factory Documents

i} ULAddress: FUNMTYINER2115 Kaixuan R 211#, Hangzhou [F #RPost Cod: 310020
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Zhejiang Rein Hytec Co.,Ltd.

AR 7S /Rev A/03
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Lot Inspection Quality Certificate of Seamless Steel Cylinder

HEH %5 Certificate No.: LNZB107-2023
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Large Capacity Seamless Steel Gas 23107
Product Name ) ‘ Batch No.
Cylinders
1 [} =)
L 001~030 PR TUBE1-719-V-20 102
Eng.No. Product drawing No.
RE R Design or Type of Gas CNG. H2. 02, Air, N2. Ar. He. Ne.
(ARSI NHE)  (The vehicle medium shall prevail ) Kr. NO. CO KT[3RBRES
i HTIL i R SRR I A TR A SEFETANER S
B . Production license TS2233580-2027
Manufacture Zhejiang Rein Hytec Co.,Ltd number
Mt WL EBIMNE EEEF AT KX R —RITMNKE S 5
Address No 5 Zhenxing Road , Eastern Area I, Shangyu Economic and Technological
Development Zone ,Hangzhou Bay, Zhejiang Province.
1.5 R #E Technical Data
TAEFE /) MPa 2 | KERBEH MPa 2
SERVICE Pressure | Hydraulic Test Pressure ’
TAERIREC A2 RIS TR /) MPa WERE BT R AR
Working Environment Temperature “40~60 Carry out air tightness test with
a- Leak Test Pressure the whole vehicle
—\‘#Eﬂ*% O715x21.2x10980 f _L#ﬁi? TUBEI1-719-3740-20 1
Specification | Cylinder Model

2. MR E 5 {E Chemical Analysis of Main Material

Mﬂﬁ%? 4130X s E22304826 NFERS G23243
Material Heat No. Stock No.
miH C Si Mn P S P+S Cr Mo
Item % % % % % % % %
PR fE
0.25~0.35 | 0.15~0.35 | 0.40~0.90 <0.020 <0.010 <0.025 0.80~1.10 0.15~0.25
Standard Value
B
B ,FA{E 0.31 0.29 0.84 0.013 0.002 0.015 1.01 0.22
Supplied value
e 0.30 0.30 0.83 0.012 0.003 0.015 1.00 0.21
Retest value
3. %403 Heat Treatment
b3 Ty v W U3 Sl 7K EE VK 5
Heat Treatment Method Hardening and Tempering | Quenching Medium Water-based Hardening Agent
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Lot Inspection Quality Certificate of Seamless Steel Cylinder

IEPBYRE Certificate No.: LNZB107-2023

4.7 AL SN B 38 {H Mechanical Properties After Heat Treatment

DS IR | B | AfE | IR Impact Tset _—
tk El t -40°C)HJ
Wi E BE B ongs ¢ T ) ; JE ik 5e Hardness
I T.S Y.S Rel ion B BHARIS Flattening Test
em ] attening Tes
Rm Rel /Rm |  Asp B/ME 8
Avg. Value ) HBW
MPa MPa % Min. Value
FRHE{EL
Standard 725~880 | 485~750 | <0.86 >20 >60 >48 TEZ4L No crack 195~269
Value
R 824 708 0.86 28.5 104 100 T4 No crack ¥ OK
Test value ‘

5.4 A8 Micrographic Examination

N Bk 2 ¥R B Decarburized Depth (mm)
55 i SEHIE (D — ;%
1d Structure Grain Size (Grade) . .
Inside Outside
PR EU(%?EHZK_ >7.0 <0.25mm <0.30mm

Standard value Tempered Sorbite

i lEI)(%‘?EE{zt' 8.0 0.13 0.24
Test value Tempered Sorbite

2L, A QLNQ002-2020 { KA R ICEESIR) Rt B TSR,

ZAS B
Through inspection, this batch of cylinders is qualified to conform to -requirements of standard
Q/LNQ 002-2020 ‘iLapgc-capadly_SEamlcss.slﬁel Gas cylinders ™ and drawjlng desifm. 1
\l/ | |I
WRRER:| k. | PR TR f
Inspector @L: P A_)onﬁf ?ﬁ 22 | QA Erlgineer J
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Special Seal Eor“lnspection Agency.' V" / Spetial:Seal For Quality Examin%ion
H #A Date: V4 H 1 Date! [ <Y
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